IR %h % %L/DRIVE SYSTEM

A-5/N0

SRA4/SN

£ Ax/Name

| Name

¥F/QTY | #%i3/Remark

272332010002

wHLYSQ

|Motor

1 KA (17 %)

920900100121

AL (3iA) HPQ

Motor

SE B

272398532501

%% (YSQ)

Encoder

AL K AL

255098513251

% # % (HPQ)

Encoder

AL AL

272313511001

IR AR

Drive axle

910100300074

3% 4£GB5783-M16x60-8. 8

Bolt GB5783-M16x60-8. 8

910400100010

-F# E|GB97. 1-16-200HV

The flat washer GB97.1-16-200 K

910400500010

75k 18 6B93-16

Spring washer GB93-16

910300100010

$% 4 G6B6170-M16-10

Nut GB6178 M16-8

910600100019

[ #£ 4 GB119. 2-16x40

The cylindrical pin GB119.2-16

910100300052

3% 4£GB5783-M12x40-8. 8

Bolt GB5783-M12x40-8.8

olo|v|o|o|a|w|n]|2]=]=

910400100008

“F 4 [§GB97. 1-12-200HV

The flat washer GB97.1-12-200 H

910400500008

75 4 1 6B93-12

Spring washer GB93-12

NE

910300100008

3R GB6170-M12-10

Nut GB6178 M12-8

IN'EN| EN FN IN] FN FNJ BN FN) B BN PR B

IR F)H/DRIVE AXLE

RA/SN

4 A/Name

#¥/QTY| £&ii/Remark

272398013510

18041 5 % L-JH2143502010

272398013511

1805 %5 R-JH2143502020

910400500019

48

272398523501

# 5 % Bl & $F47JH2142401016

272398523502

#] 5 % % {2 3% 4TJH2142401017

272398523502

EEE FATH 5 JH2142401018

272398523503

#5355 & b2+ JH2142401019

$ 60* ¢ 80*10

910700600041

= 4 4h 7K 32010

272398523504

4K B % 3R 4 JH2142401021

M50

272398523505

A% 3R A 1k 3 7 JH2142401022

[S) N1 ST ST ST ENY ENY ENY B

272398523506

# Jib 3% 47 JH2142401023

o

M14%43

272398523507

180#] 5 3% JH2142401024

272398523508

- #h-JH2142401025

272398523509

2 #h % M R-JH2142401026

ol =

272398523510

F 4 BUR AR

oo

272398523511

= 4 BUR SR ATM8X25

272398523512

43§ JH2142401027

& 40%* ¢ 32*8

272398523513

12745 % JH2142401028

272312011003

Y S

272312011004

% H) 4k

N BN BN IFNCY




3R #/GEAR

A3/ S/ 2A/Name Name HE/QTY|_ % ii/Remark

1 2723140298501 |E A2 & ¥ A JH2142402010 1

2 2723140298502 [214¥ % A8L (LALE) JH2142402011 1

3 2723140298503 |214 % #4R-JH2142402012 1

4 910700200060 | #r A\ 4 4 7K 6204-2RZ 2

5 2723140298504 |[214% # ¥ n JH2142402020 T

5-1 2723140298505 |— %4 A %hJH2142402021 T

5-2 2723140298506 | =% ¥ 4> £1.JH2142402022 1

5-3 2723140298507 |= % ¥ % 41JH2142402023 T

5-4 2723140298508 |79 3% # JH2142402024 T

6 910700200030 | = 4h 447k 6304-2RZ >

7 910700200031 | =#h#h 7K 6305-2RZ 2

8 2723140298509 | 12 4 JH2142402013 2

9 910700200009 | % i% & 447K 6010-2RZ 2

10 2723140298510 | Z & ¥ # B % #2471 JH2142402014 70 8505
11 2723140298511 [214 % 3% & i 3 # ¥ i JH2142402040 T

12 2723140298512 |— %4t A\ 4h it 31 JH2142402015 T

13 2723140298513 | ¥4 4 B 52 ¥ 47 JH2142402016 8 ¢ 2}(/)1;:;?*8

#TJG 3.8 AL /WHEEL ASSEMBLY

A-5/N0 2 #L/SN _ £ Ax/Name Name ¥F/QTY | #%i3/Remark

1 272313012002 (4.00-8— 1k X) 2
1 272313013002 . % (4. 00-8— 4k IR 4F) 2 B
2 272315512002 (300x100— 4k X) 2
2 272315513002 |46 & A& (300x100— Fk X 3F #) 2 E R




13 255021020059 EX

ALFH B HLR 4852 F/MOTOR AND OIL TANK INSTALLATION
A 5/NO S#/SN 4% #&/Name Name #E/QTY | #i3/Remark
1 272319021008 [& 4 Giestwan) 1
2 910400100007 |-+ # EGB97. 1-10-200HV 4
3 910400500007 | 5% 5% # B GB93-10 2
4 910100300036 | *%4£GB5783-M10x25-8. 8 4
5 255032520002 [# 8 ¢ 40x ¢ 11x4 2
6 255032520003 [#4R# 2
7 271519021009  [#23% % ©13x ©10x18 2
8 910400100005  |-F % EGB97. 1-6-200HV 4
9 910400500005 | 5% % # B GB93-6 2
10 910100300011 $E#2GB5783-M6x20-8. 8 4
11 271519010002 [#mib o & 1
12 910400100006  |-F- % E1GB97. 1-8-200HV 2
13 910400500006 | 5% 5% # B GB93-8 2
14 910100300020 | *%4£GB5783-M8x16-8. 8 2
15 272319011001 i AT S 1
16 910800900001 414 4 1§ JB982-20 1
17 255019020015 1
18 271598532501 1
19 271532520001 it % 1
20 272332510003 | R AL (R #k) 1
3
4 % /FRAME
A 5/NO S#%/SN £ #x/Name Name #E/QTY | % i3/Remark

A 271121511001 ERIFS 1
1 255021020059  [Z#4eF 1
2 255021520100 AT 1
3 255021520099 [#&k 144 1
4 910100300020 | *%4:GB5783-M8x16-8. 8 p
5 910400500005 | # 3¢ # [96B93-6 1
6 910400100006 | -F# EIGB97. 1-8-200HV p
7 271521511011 R AF B A B 1
8 281221521092 17 57 2
9 910100300069 | *%4£GB5783-M16x35-8. 8 4
10 910100300055 | #%12GB5783-M12x55-8. 8 Py
11 271521521091 ik 5
12 940500100046 B4 & ©30x ©34x20-SF-1 Py

1




’

~TT\

9 10 M

4
¥ TR 42/0VERHEAD GUARD
A5 /N0 75/SN % #&/Name Name ¥E/QTY | &iE/Remark
A 271122011001 [# AR S 1
1 252022020050 ol 4 ] 3
2 910300100008 | *%#GB6170-M12-10 4
3 910400500008 | 5% % # B GB93-12 5
4 910400100008 |- # 1GB97. 1-12-200HV s
5 910100300050 | % 1£GB5783-M12x30-8. 8 s
6 255022020004 | AT & A 2
5
AR /FLOOR
A5 /N0 75/SN % #&/Name Name ¥E/QTY | &iE/Remark
1 271518021005 [Hti i 1
2 272318011001 JERAIT 1
3 272318011002 | & RIS 1




: N

6
“F-#5 & 43 /BALANCED INSTALLATION
A 5/NO S#/SN £ #x/Name Name #E/QTY | % i3/Remark

1 271323021001 T E (1 Ek) 1

1 271123021001 TR E (KB k) 1 EE
2 255023020006 [ # 1

3 281223021007  [#44 (B %) 2

4 910400100005 | -F# EIGB97. 1-6-200HV Py

5 910400500005 |5 5 # EGB93-6 2

6 910100300014  |*#1:GB5783-M6x35-8. 8 Py

7 271523021002 [-FH &5 24 1

8 941100100001 WEATN8X12-8. 8 5

9 255023020007 | # B © 60x ® 25x6 )

10 910400500013 | 5% 5% % B GB93-24 5

11 910100100101 ¥R #2GB5782-M24x120-8. 8 2

7
#4153 § %% /STEERING DEVICE
A 5/NO S#/SN £ #x/Name Name #E/QTY | % i3/Remark

1 271531511020 |7 &4 ©202 1

2 271531521010 [B& % 1

3 910200300012 | R 47GB70. 2-M5x12-4. 8 2
4 271531511021 R B 1

5 940400400001 S B RN 3




6 941100100009 [ 4TM6x12-8.8 3
7 271531521011 |[BU& ¥ F 3 1
8 910300100007 [#%4GB6170-M10-10 T
9 910400500007 [5% 3% # B GB93-10 1
10 910400100007 |-+ # 1 GB97. 1-10-200HV 1
11 910600800002 |-F-4£GB1096-4x12-A 1
12 271531522001 [k 44 1
13 910401400011 |3LJA 3 % 45 I GB893. 1-37 1
14 910700200045 | % & GB276-61904-2RS 1
15 271531512010 [0k EF &4 1
16 505931520002 [# 43k 1
17 910200200026 | #%47GB70. 1-M5x30-8. 8 2
18 910400100004 [ # B GB97. 1-5-200HV 2
19 910300500002 |#%4-GB88Y. 1-M5-10 2
20 910200500012 | 47GBB18-M3x16-4. 8 3
21 271531522018 | 4zit B &4 2
22 271533510001 %y 45 % G1 3856-05255R03-00256 (200mm) 1
23 271531512001 [# @ & 484 (B4at) 1
24 910300500006 [#%#GB88Y. 1-M12-10 1
25 910400100008 |- EGB97. 1-12-200HV 1
26 940500200028 | A &% (i R) ®12x ® 14x7-SF-1 2
27 910100100056 | *##£GB5782-M12x90-8. 8 1
28 910400200004 #[EGBI6. 1-10-200HV 1
29 271531510006 | Ay i F-Hi 1
A 271531512003 |k 4b ok (B 45 1) 1
8

#5455 % /STEERING AXLE INSTALLATION

F5/NO 2#0/SN 1 #%/Name Name H*E/QTY| %i%/Remark
1 920900100090 [ AL (HiR) Motor 1
2 910100300023 | #%4£GB5783-M8x25-8. 8 7
3 910400500006 | 5% 3% #: B GB93-8 7
4 910600800021 - 4£GB1096-8x32-A 1
5 272316021032 [10Bi£ % 1
6 271514021004 | # 18 09X 28X2 1
7 272315521005 |G # B % %4k 12
8 272316010001 % 1
9 | HEkER 2 PR
10 910200400019 | R 47GB70. 3-M6x25-8. 8 2
11 272316021037  [&4# (£ %) 2
12 255032520003 [#AR# 2
13 910400100008 |- # EGB97. 1-12-200HV 2
14 910300100008 [*%4GB6170-M12-10 2
15 272316021013 |4 X B % 340 )
16 272316021033 [10B-14£ % 1
17 910400500008 [5% 3% #: B GB93-12 1
18 910100300051 | #%4£GB5783-M12x35-8. 8 s
19 272316021007 |4 & ##4 1
20 910100300020 | #%4:GB5783-M8x16-8. 8 3
21 920200400008 [ F % 1
22 272316021035 |#EF X X R 1




#: F1#;/STEERING AXLE

55 /N0 /SN 2 Az/Name Name HE/QTY| % i%/Remark
1 272316021025 [T AEERAM27x2 1
2 910600600038 |7 = #HGB91-5x45 3
3 910400100015 | -F# EGB97. 1-27-200HV 1
4 272316011002 |4 & & 1
5 910200200057 | ¥%47GB70. 1-M8x20-8.8 2
6 910300100006 [#¥4:GB6170-M8-10 2
7 272316021011 |18 047x 931x3 1
8 910700600002 | #47KGB297-30206 1
9 272316021031 | %% 1
10 910700600004 | #4/KGB297-30208 1
11 910800700004  [# % i #f 1
12 910600800026 |-F4£GB1096-10x30-A 1
13 272316011001 [# @i ihF & 1
14 272316021022 |## % 2
15 272316021023 [T EM24x2 2
16 910400100014 | -F# E6B97. 1-24-200HV 2
17 910700600015 |4 /K@B297-32005 2
18 272316021021 |E4## 2
19 910700600045 |4 7K@B297-32007 2
20 910800400026 |k & 2
21 254198526070 |#EF4 12
22 254198526071 |4 #H A 12
A 272316011003 [HEE AR 1

10

JE My £ %5 % ¥ /SEAT COVER INSTALLATION

F5/NO 2#0/SN 1 #%/Name Name H*E/QTY| %i%/Remark
1 272321011002 |74 & & (12E) 1
2 910100300024 | *%1£GB5783-M8x30-8.8 P
3 910400100006 | -F# E6B97. 1-8-200HV P
4 910400500006 |5 5% 4 [£]GB93-8 "
5 272321021008 | %544 () 1
6 271521021015 [ 2
7 271521021007 | Bl%E 4k (0 & £ &) 2
8 940500200028 |54 % (i J4) @ 12x @ 14x7-SF-1 y
9 271521021043 LHIEAEMI0x19 )
10 255022521093 |31 7% (180° ) 0. 8m
11 910300100004 | ¥%#-GB6170-M5-10 2
12 255021020067 [ f+ % 4
13 910200500040  |#¥47GB818-M5x16-4.8 2
14 910200500056 [ 47GB818-Méx35-4.8 =
15 910300500003 | *¥-GB889. 1-M6-10 7
16 271521021003 | & 4H F 1
17 272321021009 %54k (£) 1
18 255021020020 |4+ F 1
19 910300500006 | *#-GB889. 1-M12-10 1
20 255021020052 |5 (&) 1
21 255021010010 | L& 4 I
22 255021020071 [iAHH (SoF i) 2
23 255021020068 |4 & 2
24 910200400019 |*$47GB70. 3-M6x25-8.8 Py
25 910400100005 | -F# EGB97. 1-6-200HV )
26 255021020046 |47 035 1
27 910300100006 | *%#-GB6170-M8-10 2
28 940400100028 [ “L5% k500N (D620) - & 4if 1




1424 /SIDE DOOR INSTALLATION

A 5/NO S5L/SN 4% #r/Name Name HE/QTY| %ii/Remark
1 272321011001 IR 1
2 910100100023 47 #-GB5782-M8x45-8. 8 4
3 255012020012 | R &AFHE 4
4 910300100006 #% 4 GB6170-M8-10 4
12
1) % 52 %% /VALVE COVER INSTALLATION
A 5/NO S#%/SN £ #x/Name Name #E/QTY | % i3/Remark
1 271521021001 ZHRT R 1
2 271521011005 HYILERITE 1
3 910200500040 $%4TGB818-M5x16-4. 8 4
4 910400100005 -4 [ GB97. 1-6-200HV 2
5 910400500005 7 5 4 [ GB93-6 2
6 255021020051 IR (AT H) 1
7 940801500001 | X% M6 2
8 271521021044 18 % & % (&) 1
9 910200500053 $%4TGB818-M6x20-4. 8 4




AUE R 47 £ 423 /INSTRUMENT FRAME COVER INSTALLATION

A-5/N0 2 #L/SN £ Ax/Name Name ¥F/QTY | #%i3/Remark

1 271521021004 BARER

271521021006 BERY

910200500053 3% 47GB818-M6x20-4. 8

alal~|=]=

2
3
4 940801500001 + X3 EM6
5 271521021005 BARE R

32 £ 450 % % /PARKING BRAKING

A-5/N0 2 #L/SN £ Ax/Name Name ¥F/QTY | #%i3/Remark

1 271512011001 F4 1

910400100006 -F- 4 [2 GB97. 1-8-200HV

910400500006 75k 19 6GB93-8

910100300022 #%1£GB5783-M8x20-8. 8

920200300009 AR K

910200500012 3% 47GB818-M3x16-4. 8

2
3
4
5 271512021002 AL X Bl 2 AR
6
7
8

910400500002 75 4 1 GB93-3

[NY B FNY ENY I EN FNY INY B EN) BNY BN

9 910300100006 3% #-GB6170-M8-10
10 271512012001 EV XY

11 271512013001 F A&

12 271512021001 SR ER (BR)

13 910200500010 3% 47GB818-M3x8-4. 8




15
Rk 332 ok 52 % /SERVICE BRAKE INSTALLATION
A 5/N0 %55 /SN 4 A/Name Name HE/QTY| % iE/Remark

1 275011520020 EIEREES 1

2 272011520010 T E GhAr) 1

3 910400100006 -7 # [£] GB97. 1-8-200HV 2

4 910400500006 7 5k 4 7] GB93-8 2

5 910100300024 42 #+GB5783-M8x30-8. 8 1

6 911000600001 *% §5QC/T390- (11-14) 2

7 900200301003 A O8x D11 1

8 271511511002 EE] 1 1

9 271511511003 5 R E2 1

10 271511511001 |Brdil 3 & & 1
11 910200200142 $24TGB70. 1-M10x20-12. 9 4
12 910400500007 [5# 5% #18GB93-10 2
13 910400100007 -7 % [£)GB97. 1-10-200HV 4

9
16
B %1% % sk/SERVICE BRAKE
A 5/N0 %55 /SN 4 A/Name Name HE/QTY| % iE/Remark

1 910100300009 2 #+GB5783-M6x12-8. 8 1

2 910400500005 [ 5% 5 #:18GB93-6 1

3 910400100005 -7 # [£] GB97. 1-6-200HV 1

4 255011510003 W B 4 © 16x135 1

9 5 940500100006 A% ¢ 16x ¢ 18x15-SF-1 2
6 910300100006 #%#-GB6170-M8-10 1

8 7 910100300025 2 #+GB5783-M8x35-8. 8 1
1 8 271511511005 SE A 1

1 32 9 255011520013 kAR 1
7 4 10 275211521013 1




E 11 910600700033 4 #5GB882-B10x30x3. 2 1
/ﬁ L 12 910100300037 %14 GB5783-M10x30-8. 8 2

Gy 13 271511512001 A ER 1
% 14 910600600026 FF o 4§GB91-3. 2x20 1
12 @ 15 910300100007 2 4GB6170-M10-10 2
16 910400500007 7 5k 44 11 GB93-10 2

13 17 940500100048 4% $10x d 12x8-SF-1 1
P 18 271511511004 Bl ah L 50 0e & 1

14 19 910600600017 JF 2 4{GB91-2. 5x16 1

20 255011520010 EEES 1

16
18 )
17
% 95.3%) B 4% 4\ (%) /MULTIPLEX VALVE OPERATION (two)
A 5/N0 %55 /SN 4 A/Name Name HE/QTY| % iE/Remark

1 255024520023 A0 3R (B4 1

2 271524511005 BRYATIF S (4D 1

3 272324511001 AT B A (A2 A 4m) 1
4 255024520065 E 2
5 940500100006 8 4% ©16x ©18x15-SF-1 4

6 255024510009 W B 4h O 16x168 1
7 910400100005 -7 # [£] GB97. 1-6-200HV 9
8 910400500005 7 5 4 7 GB93-6 7
9 910100300009 2 #+GB5783-M6x12-8. 8 5
10 910400100007 -F- 4 [ GB97. 1-10-200HV 3
1 910400500007 | # 5% i 96B93-10 5
12 910100300036 7 #-GB5783-M10x25-8. 8 4
13 271524521017 HAEAT 2
14 910300100006 #7#-GB6170-M8-10 2
15 255025020003 kK 2
16 941100800001 4 4hB4. 75x20—-c1B 4
17 910600600011 4

18 271524511001 1
19 255024520027 R GTAEFFX) 2

18
% 95 3%) B 4% 4\ (%) /MULTIPLEX VALVE OPERATION (three)
A 5/NO P#L/SN 4% #r/Name [Name E/QTY| % ii/Remark

1 255025020002 A0 (& £1) 1

2 271525011006 |44 (& £1) 1

N B A /5 3 255024520023 | 5 700k (B AD) 1




4 271524511005 | e S AT 7 & (L 4T) 7
5 272324511001 YA E R (e A Hdn) 1
6 255024520065 & 3
7 940500100006 A 5% ©16x®18x15-SF-1 5
8 255024510009 4 O 16x168 1
9 910400100005 |- #: [81GB97. 1-6~200HV 9
10 910400500005 | 5% 5% # 1 GB93-6 7
11 910100300009 | *%4:GB5783-M6x12-8. 8 5
12 910400100007 |- #: [/ GB97. 1-10-200HV 5
13 910400500007 5% 5 411 GB93-10 5
14 910100300036 | #%12GB5783-M10x25-8. 8 2
15 271524521017 #4247 3
16 910300100006 | *%--GB6170-M8-10 3
17 255025020003 [# % 3
18 941100800001 4 #hB4. 75x20—c1B 5
19 910600600011 JF 1 4HGB91-2x12 5
1 20 271523520007 |4 (812 5) 10-M20x1. 5-M14x1. 5-60° 1
21 271523520008 |4 (4172 B) 10-M20x1. 5-M14x1. 5-60° 1
22 271525011001 % 5% 18] (Z3%) 1
14 23 255024520027 LR GFAEF %) 3
19
% 3% 3% &) W% (W95) /MULTIPLEX VALVE OPERATION (four)

A5/NO SRAL/SN 4% #r/Name Name KE/QTY| %&i%/Remark
1 255025520002 | FAak (& £2) 1
2 271525511007 BUATIES (B £2) 1
3 255025020002 [ FAask (& A1) 1
4 271525011006 BUATIES (B E1) 1
5 255024520023 | FAnsk (44 1
6 271524511005 | 4 S AT 7 & (L 4T) 1
7 272324511001 BUATE R e A Hd) 1
8 255024520065 & 4
9 940500100006 B 5% ©16x®18x15-SF-1 8
10 255024510009 4 O 16x168 1
11 910400100005 |- #: [F1GB97. 1-6~200HV 9
12 910400500005 | 5% % # 1 GB93-6 7
13 910100300009 | *%#:GB5783-M6x12-8. 8 5
14 910400100007 |- #: [F/GB97. 1-10-200HV 5
15 910400500007 | 5% 5% #: [£1GB93-10 5
16 910100300036 | #%12GB5783-M10x25-8. 8 2
17 271524521017 | 4247 4
18 910300100006 | *%--GB6170-M8-10 2
19 255025020003 [# % 4
20 941100800001 4 #hB4. 75x20—c1B A
21 910600600011 JF 0 4HGB91-2x12 8
22 271523520007 |4k (4% &) 10-M20x1. 5-M14x1. 5-60° 2
23 271523520008 |4 (4172 B) 10-M20x1. 5-M14x1. 5-60° 2
24 255024520027 IR GrAEF %) 4
25 271525511001 % 35 1R (W 5%) 1

20



W JE % %L/HYDRAULIC SYSTEM

A 5/NO S#/SN 4% #&/Name Name #E/QTY | #i3/Remark
1 281244529001 3Kk (812 5 ) 12-M18x1. 5-M22x1. 5-60° 1
2 271523520008 3k (8% ) 10-M20x1. 5-M14x1. 5-60° 1
3 271523520007 3K (81 5 ) 10-M20x1. 5-M14x1. 5-60° 1
4 255044020143 3k (8% ) 12-M20x1. 5-M22x1. 5-60° 1
5 255023510002 3Kk (B4 5 ) 16-M22x1. 5- 925 1
6 271523520003 | /E i & & (90° ) 10-L450-18C-60° ’
7 272323520017 : (5+) 6-L450-1SC-60° P
8 255023520021 | E (i) 1
9 911000600004 *f% 4QC/T390- (34-38) 5
10 271523520005 3k (812 5 ) 12-6G3/8-M18x1. 5-60° 1
11 272323520016 & (90° ) 6-L500-1SC-60° 1
12 255023510012 i) 7-2xM14x1. 5-M16x1. 5-60° )
13 55023520016 & (90° ) 6-L340-1SC-60° 1
14 272323520030 iR (90° ) 13-L470-25C-60° 1
15 950700300006 | PR A 1
16 272344019005 | PRa® IR 3k & A 1
17 910100300034 4% 44GB5783-M10x16-8. 8 5
18 910400100007 -7 # | GB97. 1-10-200HV )
19 910400500007 |3 5% # EGB93-10 5
21
&, %, & 4./ELECTRIC SYSTEM
A 5/NO S#%/SN £ #x/Name Name #E/QTY | % i3/Remark
1 920200300009 | # 3 T £RV-166-1C25 1
2 922000100002 | *TPDL-LXXD-1 2
3 922000100001 | *TPDL-LXZM-1 2
4 271533510001 |%# 3% 2 FEER
5 920200200002 | 1AL FF XKEYA 1
6 272333010020 | BLA&LVM1640-NL 1
7 920200800021 |44 FF % YB-nuol i-004 1
8 920200300004 | ## 7F %RZ-156022-B3 1
9 272324511001 FROAT B Ak (et ) 1
10 920200300003 | ## 7F %RZ-15GN25-B3 1
11 272333010012 [% & & & (3R12E-Y) 1
12 920200100020 | Z4% F %LAY39-01MJ-RC 1
13 920200800019 |44 FF % YB-nuol i-002 1
14 921900100004 |43 % DC24V4#5V 1 USB
15 272333010002 | ® 42424 (3R12E) 1
16 922000100004 | TPDL-LXJD-01Y 1
17 922000100003 | *TPDL-LXHW-2 1
18 920201000002 |5 FF % JK231 1
921000200515 [ 7 % ZWT48V25A (& ) 1 165Ah/180Ah . Jf]
19 921000200516 7 2 WT48V35A (2. %) 1 210Ah/240Ah ¥, 3 JA)
921000200619 [ 7 % ZWT48V25A (%) 1 165Ah/180Ah . Jf]
921000200620 & EWT48V35A (Bk) 1 210Ah/240Ah & i 7]
20 920500100001 w9\ 125-DC24V 1
21 272333510002 | #% # % DCP48W300-24V 1
22 921700100017 [#i% DTJ01306 1




22

44 %/ CONTROLLER

A5 /N0 %#5/SN 4 A/Name Name HE/QTY| % iE/Remark
1 920100400008 1R % 22 £BX2081X 1
2 272333011001 FE5 W B 1
3 272333011002 A% 42 4] 3 (12E) 1
4 920700100025 4% fi% % GSZ1-200M DC48V 2
5 920100100003 R 22 60A (B FH) 1
6 920500100002 ] o\ & 8 22 DJB-24B 1
7 272333011003 4% fik 3 GSZ1-200 DC48V 1
8 922000100005 *TSG252-24V 1
9 920100100007 1 22150A (B 4}) 1
10 920100100008 F& M £200A (2 4H) 1
23
& % %3 £ /PONER CONNECTOR
F5/NO 2#0/SN 1 #%/Name Name H*E/QTY| %i%/Remark
1 920400100001 HE 45 14REMA95199-00 1 A&
2 920400100007  [4%46 #-REMA95311-00 1 o B
3 910400100005 74 [ GB97. 1-6-200HV 4
4 910400500005 | 5% 5% # [ GB93-6 2
5 910200200046 2 4TGB70. 1-M6x60-8. 8 4




24

& & %/BATTERY
F5/NO 2#0/SN 1 #%/Name Name H*E/QTY| %i%/Remark

272337010006 |4 5] % 1£.48V-3VBS210 1 X

1 272337010014 | % 3] & #£.48V-3VBS240 1 Ex

272337010007 |4 5] % 1£.48V-3VBS165 1 X

272337010008 | % 3] & #£.48V-3VBS180 1 X

2 272337010003 |4 3] & 1£.48V-6D-160 (4 X 12) 1 R
3 272337011001 |3 £ 558 & €2 12V160Ah 4

25
47 (F ) /LABLE (Chinese)
F5/NO 2#0/SN 1 #%/Name Name H*E/QTY| %i%/Remark

1 255047520001 |## (F 50) 1
2 941200300001 |##15 (% &) 3
3 941200100004 |75 G & 48 5 7) 2
4 255047020009 |# .k f R 1

5 255047521004 |45 % F ARiR 1 TR
6 255047020013 |#aEEA 1
7 941200300011 |47 (1 3%) 1
8 271547520002 | # AT %% 1
9 255047020008 |3 1EA i ARIR >
10 272347020001 [ /* %A 5 47iR )
11 255047020018 |#% /) 45 & )
12 255047020019 HE PR 1
13 255047020014 [#F F47iR )
14 255047020004 |if /& i A7 i 1
15 255047020012 [% % W 4w lls 1




11

26
A=M (X)) /LABLE (Eng| i sh)

F5/NO 2#0/SN 1 #%/Name Name H*E/QTY| %i%/Remark
1 255047520002 |# M (GEX) 1
2 941200300001 [#715 (7 &) 3
3 941200100004 |47 Gf @ 26 % =) )
4 255047020009 |# .k f R 1

5 255047521004 |45 F 7R 1 EE
6 255047020013 |#aEEA 1
1 7 941200300011 R (1 ) 1
8 271547520002 | AT & 1
9 255047020008 |3 abAe B ARiR >
10 272347020001 | * &% 5 4RiR 2
11 255047020018 #7141 B
12 255047020019 |# % % 1
13 255047020014 [#F F47iR 2
14 255047020004 [/ )E i A7 ik ]
15 255047020012 | % & i A7 1
27
% X/FORK

F5/NO 2#0/SN 1 #%/Name Name H*E/QTY| %i%/Remark
A 940100100001 | I1AZ5F L 100x35x920 Fork 100 x35x920 2
A 940100100002 |44 ITAZI ¥ X100x35x950 Fork 100 x35x950 2
A 940100100003 |44 I1AZI ¥ X 100x35x1070 Fork 100 x35x1070 2

2 A 940100100004 |45 I AZ! 5% X100x35x1150 Fork 100 x35x1150 2 &3/ inc. 1-2
o A 940100100005 |44 I AZI ¥ X 100x35x1220 Fork 100 x35x1220 2
[N A 940100100006 |44 I AZ! 5% X100x35x1370 Fork 100 x35x1370 2
A % A A 940100100029 | % [1 AZ ¥ X 100x35x1520 Fork 100 x35x1520 2
N / 1 A XAk Fork body 2




AN 2 253098514101 [#e4h &k Lift pin assembly 2
28
R4 &L/TILT CYLINDER
A 5/N0 S55/SN 4 #r/Name Name ¥E/QTY| %-ii/Remark
A 272320511001 ARG b £23/5 Tilting cylinder 3/5 1 H <4000
A A 272320511003 7 IR F i £23/5 Tilting cylinder 3/5 1 H <4000
/ e A 272320511002 i Tilting cylinder 3/3 1 H >4000
e ™ A 272320511004 7 IR F i £23/3 Tilting cylinder 3/3 1 H =>4000
B 272398510007 FHA YL (RAL 4D Seal package (inclined oil cylinder) 1
1 A * T #hK20 Joint bearing 20 2
2 A 3L A 5% b 4% B8 20 Hole with Retaining ring 2
3 A H 33 earrings3 1
4 A 7B X JE 2R EM10 Straight through type pressure injector nozzle M10 2
5 A $ZAGB6171-M20x1. 5-10 Nut GB6171-M20x1.5-10 1
6 A 2] Shaft 1
7 A %/ 30X38X3 Block slice 30 x38x3 1
8 A UN30X38X5 UN30X38X5 1
9 A EEE Guide sleeve 1
10 A O M O-rings 1
11 A R HhAK30X 34X 4 Joint bearing 30 X 34 X4 1
12 A EEATER The piston rod 1
13 A LA EHE Hole with 50 x60x6 1
14 A K30 X 34X 20 Bearing ring 30 X 34 X 20 1
15 A H Cylinder liner 1
29
K X% (3£ ITR)/FORK ARM CARRIER (stand mast)
A 5/N0 S55/SN 4 #r/Name Name ¥E/QTY| %-ii/Remark
1 271540511001 1558 52 47 4 (825x878) Shelf welding (825x878) 1
2 910100300050 3% 4£GB5783-M12x30-8. 8 Bolt GB5783 M12x30-8.8 4




)Y

3 910400500008 |5 5t % [ GB93-12 Spring washer GB93-12 4
4 910400100008 -4 B GB97. 1-12-200HV The flat washer GB97.1-12-200 HV 4
5 271538011001 BRI A (ZBARENTR) Fork rack (standard mast) 1
6 940200300003 4R 4% ©70. 6-range=43.5-47.5 |Composite roller ©70.6- 4
S 7 910401300018 4 ) 7 b 45 [ GB894. 1-35 Axis with elastic catch GB894.1-35 4
c\ /1
2
3
ld o 4
NKH/S
6
" il ~
-7
\\_
o
30
115 (ARAET14) /MAST (stand mast)
F5/NO 2#0/SN 1 #%/Name Name H*E/QTY| %i%/Remark
1 272344012001 7 1% (2500) Inner mast (2500) 1 H=2500
) 1 272344012002 |AT1% (2700) Inner mast (2700) 1 H=2700
\B 1 272344012003 #1712 (3000) Inner mast (3000) 1 H=3000
3~y 1 272344012004 | A 115 (3300) Inner mast (3300) 1 H=3300
_‘—] 1 272344012005 #1712 (3500) Inner mast (3500) 1 H=3500
A 1 272344012006 | A 115 (3700) Inner mast (3700) 1 H=3700
é 1 272344012007 #1712 (4000) Inner mast (4000) 1 H=4000
=3 2 275244020003 Sk 4046 The hoop 2
Kz 3 275244020004 | A #4E The hoop 2
4 910400100006 -F-# & GB97. 1-8-200HV The flat washer GB97.1-8-200 HV 6
5 910400500006 7% % # [ GB93-8 Spring washer GB93-8 6
6 910100300024 3% #-GB5783-M8x30-8. 8 Bolt GB5783 M8x30-8.8 4
7 910400100008 -4 B GB97. 1-12-200HV The flat washer GB97.1-12-200 HV 6
8 910400500008 |3 5t % [ GB93-12 Spring washer GB93-12 6
A 272344014001 | A2 %& % LH1034-95 Lifting chain LH-95 2 H=2500
A 272344014002 Ae A 4£ & LH1034-101 Lifting chain LH-101 2 H=2700
A 271544014003  |A2 T4 % LH1034-111 Lifting chain LH-111 2 H=3000
A 272344014006 Ae A 44 & LH1034-123 Lifting chain LH-123 2 H=3300
A 272344014003  |A2 T4 % LH1034-127 Lifting chain LH-127 2 H=3500
A 271544514008 Ae A 44 & LH1034-133 Lifting chain LH-133 2 H=3700
A 272344014004 A2 42 £ LH1034-145 Lifting chain LH-145 2 H=4000
9 910100300051 3% 4-GB5783-M12x35-8. 8 Bolt GB5783-M12x35-8.8 2
10 910401300020 #h A 7 M 45 (6] GB894. 1-40 Axis with elastic catch GB894.1-40 6
11 940200500005 443 4 7K 782208- © 70x © 40x21 Sprocket wheel bearing 2
9 12 272344011001 5h 1742 (2500) Outer mast 2500 1 H=2500
12 272344011002 SM 1142 (2700) Outer mast 2700 1 H=2700
12 272344011003 Sh 1742 (3000) Outer mast 3000 1 H=3000
12 272344011004 S 1142 (3300) Outer mast 3300 1 H=3300
12 272344011005 5h 1742 (3500) Outer mast 3500 1 H=3500
12 272344011006 Sh 1142 (3700) Outer mast 3700 1 H=3700
12 272344011007 M1 4% (4000) Outer mast 4000 1 H=4000
13 940200300003 4R34 ©70. 6-range=43.5-47.5 |Composite roller ©70.6- 4
14 910200500028 #74TGB818-M4x30-4. 8 Chain bolt GB818-M4x30-4.8 2

31




113 (B4 %) /MAST (stand mast)

A 5/N0 S55/SN 4 #r/Name Name ¥E/QTY| %-ii/Remark
15 910400100005 -F-# [E GB97. 1-6~200HV The flat washer GB97.1-6-200 HV 2
16 910400500005 75k B 6GB93-6 Spring washer GB93-6 2
17 910300100003 #2#-GB6170-M4-10 Nut GB6170-M4-10 2
18 910200200035 #Z4TGB70. 1-M6x16-8. 8 Chain bolt GB70.1-M6x16-8.8 2
19 271544020006 SR (FRAZ T X) Mounting plate (limit switch) 1
20 910100300022 #%4#-GB5783-M8x20-8. 8 Bolt GB5783-M8X20-8.8 4
21 272344010002 it B 44 © 20x55 With trunnion ®20x55 4
22 272344021008 ITRE = 4 Door frame fixed pin shaft 2
23 272344021080 it & £ © 30x ® 38x25 Wear resistant sleeve 2
24 272344021006 BRE R Hose guard plate 1
25 910200500052 $%4TGBB18-M6x16-4. 8 Chain bolt GB70.1-M6x16-4.8 3
26 910100300056 #F4:GB5783-M12x60-8. 8 Bolt GB5783-M12x60-8.8 4
27 271544020108 LH10344% % 4 44 LH1034 chain pin 2
28 910600600015 FF & 4§GB91-2x20 Cotter pin GB91-2x20 2
29 910600600030 FF o 44GB91-3. 2x30 Cotter pin GB91-3.2x30 2
30 271544020107 bt A IRAEM16x1. 5x142. 5 Chain bolt m16x1.5x142.5 1
31 254144020066 RN 6x1. 5 Spherical nut m16x1.5 2
32 910300200008 $ZAGB6171-M16x1.5-10 Nut GB6171 - M16x1. 5-10 2
33 271544020109 45 5 SR AEM16x1. 5x87 Chain bolt m16x1.5x87 1
34 910900400004 # X 4£GB6074-LH1034 Plate chain GB6074 - LH1034 1
32
A Sibd (Fr7E11%) /LIFT CYLINDER (stand mast)
A 5/N0 S55/SN 4 #r/Name Name ¥E/QTY| %-ii/Remark
/ A A 271544016001 | h 41 (H=2500) Oil cylinder ® 40 x35 x1245 2 H=2500
T T T _r T A 271544016002 it 1 (H=2700) QOil cylinder ® 40 x$35 x1345 2 H=2700
D14 AT A 271544016003 i 4z (H=3000) Oil cylinder ® 40 x®35 x1495 2 H=3000
‘ ‘ = ‘ A 271544016004 it &z (H=3300) Oil cylinder ® 40 x®35 x1645 2 H=3300
| 13 ; 12, B A 271544016005 | # &2 (H=3500) Oil cylinder ® 40 x®35 x1745 2 [#=3500
‘ 10 11 ‘11/‘-;_'2\ r A 271544016006 it &1 (H=3700) Oil cylinder @ 40 xP35 x1845 2 H=3700
! | 10 | A 271544016007 it £1 (H=4000) Qil cylinder ® 40 x®35 x1995 2 H=4000
| Lmﬂi\té B 271598510001 | % 4B & Gesf ko) Seal package 2 Co/me TS T
i 1 A 175 B 1] Explosion-proof valve 1
i | 2 A BE cylinder 1
[ I I 3 A ESES Buffer core 1
i !_ 1 I 4 A B3 spring 1
! 8\ ! | 5 A % K I C35X40X14 Bearing ring C35X40X14 1
i N ‘ / ! 6 A EE The piston 1
! ! K | 7 A F 6 AT Guide screw 1
| ‘ ' 8 A & EAT The piston rod 1
! i | 9 A AL E Cylinder head 1
| ‘ ' 10 A 07 [# O-rings D45x3. 1 1
! | | 11 A [ o-rings 1
! ‘ ' 12 A R EHE Shaft with 35 x45x6 1
! ! | 13 A % #i 35x45x3 Catch 35 x45x3 1
i i ! 14 A X Dust Jacket 1
! i |
| / | i
| | ’
! | ‘ |
|
s | E :




33
RAE%R (FR7EII%E) /LIFTING PIPEING (stand mast)
A5 /N0 S75/SN 4 A/Name Name #E/QTY | % i3/Remark
1 272344019002 % (£) Hydraulic steel tube assembly 1
— 2 272344029001 (#) 8-L300-1SC-60%d Hydraulic pipe assembly 1
Lo 3 272344019004 & () Hydraulic steel tube assembly 1
f\\ [ \l 4 271544029005 323K (1) 10-M20x1. 5-M18x1. 5-60%d Joint (straight)10-M20x1.5- 1
: | [ 5 272344029002 | /R & & A& (90%d) 10-L470-1SC-60%d Hydraulic pipe assembly 1
| |
I : Lo
Lo Lo
. [
. [
. [
: | [
|
[ | |
. I
. .
I
Lo i
} } I
o o
bl [
. .
o |
i? [
- [
[ 4 ﬁi%
e
." ‘g
34
B = ~/ET15) /SIDE SHIFTER AND PIPING (stand mast)
A-5/N0 2 #L/SN £ Ax/Name Name ¥F/QTY | #%i3/Remark
1 910100300057 | *%4£GB5783-M12x70-8. 8 Bolt GB5783-M12X70-8.8 1
2 910400500008 | 3¢ 3% * [ GB93-12 Spring washers GB93-12 1
3 910400100008 -+ 8 GB97. 1-12-200HV Plain washers GB97.1-12-200H] 1
4 271527521002 % ©18x ©12. 5x47 The shaft sleeve ®18X ®12.] 1
5 271527521003 T4 O 74x46 (AR) Pulley ¢ 74x46(double groove] 1
6 271527520002 "R A& (1) 8-L3300-1SC-60° Hydraulic pipe assembly (straight)8 2 H=2500
6 272327520001 ; %, () 8-1.3500-1SC-60° Hydraulic pipe assembly (straight)8| 2 H=2700
W 6 272327520002 () 8-13800-1SC-60° Hydraulic pipe assembly (straight)8 2 H=3000
Al 6 271527520005 (1) 8-14200-1SC-60° Hydraulic pipe assembly (straight)8; 2 H=3300
J .’ 6 271527520006 (#.) 8-L4400-1SC-60° Hydraulic pipe assembly (straight)8 2 H=3500
6 272327520003 (1) 8-14600-1SC-60° Hydraulic pipe assembly (straight)8; 2 H=3700
6 272327520004 A& (1) 8-L4900-1SC-60° Hydraulic pipe assembly (straight)8; 2 H=4000
7 271544001101 Double—hole pipe clamp 3
8 272042510001 LB Side Shifter Assembly 1
9 910800100001 07 B-M9.5x1.8 0-rings 9.5x1.8 2




35

WXL (HEA B WIT4)/FORK ARM CARRIER (two—stage full free mast)

A 5/N0 S55/SN 4 #r/Name Name ¥E/QTY| %-ii/Remark
1 271540511001 1598 42 47 4 (825x878) Shelf welding (825x878) 1
2 910100300050 3% 4£GB5783-M12x30-8. 8 Bolt GB5783 M12x30-8.8 4
a 3 910400500008 7 S 4 # GB93-12 Spring washer GB93-12 4
4 910400100008 -4 B GB97. 1-12-200HV The flat washer GB97.1-12-200 HV 4
5 271538012001 WXREES (ZBEAHITTR) Fork rack (two-stage full free mast) 1
6 940200300003 B A% ©70. 6-range=43. 5-47.5 Composite roller ®70.6- 4
5 7 910401300018 4 ) 7 b 15 [ GB894. 1-35 Axis with elastic catch GB894.1-35 4
\ 1
|2
/2
3
|2 *&f”/4
%NN\N§@%%<QSB£///////5
l ”\Tﬁl////a
A
o1
\\_
o
1% (HE A 8 HI14) /MAST (two-stage full free mast)
F5/NO 2#0/SN 1 #%/Name Name H*E/QTY| %i%/Remark
1 272343512011 7 113 5% 5 (2000) Inner mast (2000) 1 H=2000
1 272343512001 | M 1122 4% 4 (2500) Inner mast (2500) 1 H=2500
1 272343512002 | A T1ZR 1% & (2700) Inner mast (2700) 1 H=2700
1 272343512003 | M 1122 4% 4 (3000) Inner mast (3000) 1 H=3000
1 272343512004 | A T12 1% & (3500) Inner mast (3300) 1 H=3300
1 272343512005 | M 1122 4% 4 (3500) Inner mast (3500) 1 H=3500
1 272343512005 | A 1122 1% & (3500) Inner mast (3700) 1 H=3700
1 272343512007 | M 1122 4% 4 (4000) Inner mast (4000) 1 H=4000
2 940200300001 B & iR ©70-range=43. 5-47.5 Composite roller ® 70 = 43.6-47.5 range ® set figure 4
2 940200300003 T 57t ©70. 6-range=43.5-47.5 Composite roller ® 70.6 = 43.5-47.5 range  set figure 4
3 910401300018 4 JA) 7 M 45 (B GB894. 1-35 Axis with elastic catch GB894.1-35 4
4 272344010002 i H4h © 20x55 With trunnion ®20x55 2
5 A iR Butter mouth 2
6 910400100006 -F- 4 [ GB97. 1-8-200HV The flat washer GB97.1-8-200HV 4
7 910400500006 7% % # [ GB93-8 Spring washer GB93-8 4
8 910100300020 3% 4-GB5783-M8x16-8. 8 Bolt GB5783-M8x16-8.8 4
9 272343511011 ) Outer mast 2000 1 H=2000
9 272343511001 SMIT 42934 (2500) Outer mast 2500 1 H=2500
9 272343511002 S 4R F 4 (2700) Outer mast 2700 1 H=2700
9 272343511003 SM11 42934 (3000) Outer mast 3000 1 H=3000
9 272343511004 Sh I 4% 4 (3300) Outer mast 3300 1 H=3300




\Wé . 9 272343511005 PP 115 & (3500) Outer mast 3500 1 H=3500
( 9 272343511006 517495 4 (3700) Outer mast 3700 1 H=3700
9 272343511007 Sh 11423 4 (4000) Outer mast 4000 1 H=4000
10 272344021080 [/ & ©30x ©38x25 Wear-resistant sleeve 2
11 272344021008 REEEXED Door frame fixed pin shaft 2
12 910400100008 -4 B GB97. 1-12-200HV The flat washer GB97.1-12-200 HV 4
13 910400500008 7 S 4 # GB93-12 Spring washer GB93-12 4
14 910100300056 3% 4£GB5783-M12x60-8. 8 Bolt GB5783-M12x60-8.8 4
15 272344021006 % 47 # Shields 1
£AE% (AL AHHITE) /LIFTING PIPEING (two-stage full free mast)
A 5/N0 S55/SN 4 #r/Name Name ¥E/QTY| %-ii/Remark
ﬁ 1 271544029005 |4 3~ (&) 10-M20x1. 5-M18x1.5-60° _ |Joint (straight)10-M20x1.5-] 1
f‘:ﬁ‘ @18 2 272344019002 % () Hydraulic steel tube assembly (left) 1
! & 3 272344029002 (90° )12-1500-28C-60° [Hydraulic pipe assembly (90°)12- 1
il 4 272344029001 % (1) 10-L300-1SC-60° Hydraulic pipe assembly 1
5 272344019004 & (&) Hydraulic steel tube assembly| 1
ﬁ 6 271598520002  |F5 IR Explosion-proof valve 1
=) 7 910100400009 $%4£GB5786-M12x1. 25x25-8. 8 Bolt GB5786-M12x1.25x25-8.8 1
8 910400500008 3¢ % H [ GB93-12 Spring washer GB93-12 1
9 910400100008 -F-# & GB97. 1-12-200HV The flat washer GB97.1-12-200 HV 1
10 281244529001 3% (B B)12-M18x1. 5-M22x1. 5~ [Joint (lock) 12-M18x1.5-M22x1.5- 1
11 271543529111 % (A) 12-L300-1SC-60° |Hydraulic pipe assembly 1 H=2000
1 271543529111 % (H) 12-1300-1SC-60° |Hydraulic pipe assembly 1 H=2500
; 3\'&5&- @ 11 271543529112 &) 12—L400—1SC—60: Hydraulic pipe assembly, 1 H=2700
i 1" 271543529113 (A) 12-1360-15€-60° [Hydraulic pipe assembly| 1 H=3000
| 11 271543529114 % (H) 12-L500-1SC-60° |Hydraulic pipe assembly 1 H=3300
! I 1 271543529113 % (H) 12-1360-1SC-60° |Hydraulic pipe assembly 1 H=3500
| 1z’§§ i 11 271543529114 12-L500-1SC-60°  [Hydraulic pipe assembly! 1 H=3700
& | I 11 271543529113 12-1360-1SC-60°  [Hydraulic pipe assembly| 1 H=4000
,§ | 12 271543529107 Lifting steel pipe welding L=820 1 H=2000
L wHO 12 271543529101 Lifting steel pipe welding L=960 1 H=2500
ﬁ 104 I | 12 271543529101 Lifting steel pipe welding L=960 1 H=2700
z-—éi NG \ 12 271543529102 |t W& H4L=1200 Lifting steel pipe welding L=1200 1 H=3000
f{ 12 271543529102 A2 E 411200 Lifting steel pipe welding L=1200 1 H=3300
"I i %s 12 271543529103 |A2 1 F IF &1=1450 Lifting steel tube welding L=1450 1 H=3500
4 \\J 12 271543529103 A2 SR E A L=1450 Lifting steel tube welding L=1450 1 H=3700
5 12 271543529104 AL E I AL=1650 Lifting steel pipe welding L=1650 1 H=4000
‘ 13 910200200035 $%4TGB70. 1-M6x16-8. 8 Screw GB70.1 M6x16-8.8 1
14 910400500005 7% 3% H [ GB93-6 Spring washer GB93-6 1
15 951000100003 & XYGE®LIR15 Pipe clamp YGE wrap 15 1
16 254144520040 |3 3 (&) 10-M22x1. 5-M18x1.5-60°  |Joint (straight)10-M22x1.5-] 1
MBER 5% (MAELEBBI15)/SIDE SHIFTER AND PIPING (two—stage full free mast)
A 5/N0 S55/SN 4 #r/Name Name ¥E/QTY| %-ii/Remark
1 910100300022 #%4£GB5783-M8x20-8. 8 Bolt GB5783-M8x20-8.8 2
2 910400500006 7% % # [ GB93-8 Spring washers GB93-8 8
3 910400100006 -F-# [E GB97. 1-8-200HV Plain washers GB97.1-8-200HV 8
4 271529010101 I F AR A (W 3K) L=570 Outer guide groove welding L=570 2 H=2500
4 271529010102 S § AR S (W 3%) L=670 Outer guide groove welding L=670 2 H=2700
4 271529010103  [#h$401¥ & (W 3K) L=820 Outer guide groove welding L=820 2 H=3000
4 271529010104 | %h 4014 (WIK) L=970 Outer guide groove welding L=970 2 H=3300
4 271529010105  [#h$4017 & (W 3K)L=1070 Outer guide groove welding 2 H=3500
4 271529010106 S AR S (WIE)L=1170 Outer guide groove welding 2 H=3700
4 271529010107  [#h$401F & (W) L=1370 Outer guide groove welding 2 H=4000
5 910100300014 3% 4£GB5783-M6x35-8. 8 Bolt GB5783-M6x35-8.8 2
6 910400500005 7% 3% H [ GB93-6 Spring washers GB93-6 2
7 271544021302 [& &4k Pipe clamp 4
8 910400100005 -4 [ GB97. 1-6-200HV Plain washers GB97.1-6-200HV 2
9 910300100005 | %% 2GB6170-M6-10 Nut GB6170-M6-10 2
10 271529010111 P AR S (19 3K) L=495 Inner guide groove welding L=495 1 H=2500
10 271529010112 P A A (79 5%) L=595 Inner guide groove welding L=595 1 H=2700




a 10 271529010113 7§ A (W %) L=745 Inner guide groove welding L=745 1 H=3000
B 10 271529010114  [AF4HF & (W3K)L=895 Inner guide groove welding L=895 1 H=3300
10 271529010115 7§ A A (W9 5%) L=995 Inner guide groove welding L=995 1 H=3500
10 271529010116  [AF4F & (W) L=1095 Inner guide groove welding L=1095] 1 H=3700
10 271529010117 P A A (W9 5K) L=1245 Inner guide groove welding L=1245 1 H=4000
11 271529011001 EERER D) Four-way valve assembly 1
12 910100300022 3% 4-GB5783-M8x20-8. 8 Bolt GB5783-M8x20-8.8 2
13 271528520155 % (1) 8-12400-1SC-60° Hydraulic pipe assembly (straight)8| 2 H=2500
13 271528520156 % (#)8-12500-15C-60° Hydraulic pipe assembly (straight)8; 2 H=2700
13 271528520157 % (1) 8-12620-15C-60° Hydraulic pipe assembly (straight)8; 2 H=3000
13 271528520158 R E E % (L) 8-L2800-1SC-60° Hydraulic pipe assembly (straight)8: 2 H=3300
13 271528520159 R % (1) 8-12900-15C-60° Hydraulic pipe assembly (straight)8; 2 H=3500
13 271529020166 R E E % (L) 8-L3000-1SC-60° Hydraulic pipe assembly (straight)8; 2 H=3700
13 271528520160 RIE % (F1) 8-L3150-1SC-60° Hydraulic pipe assembly (straight)8 2 H=4000
14 271528520161 i JE & % R (1) 8-1L2010-18C-60° - [Hydraulic pipe assembly (straight)8 2 H=2500
MBEA T BaE (MBEL W) /SIDE SHIFTER AND PIPING (two-stage full free mast)
F5/NO 2#0/SN 1 #%/Name Name H*E/QTY| %i%/Remark
14 271528520170 % % (1) 8-12310-1SC-60° - [Hydraulic pipe assembly (straight)8 2 H=2700
14 271528520162 % (1) 8-L2610-15C-60° - [Hydraulic pipe assembly (straight)8 2 H=3000
14 271528520163 % (1) 8-12910-1SC-60° - [Hydraulic pipe assembly (straight)8 2 H=3300
14 271528520164 % (1) 8-L3210-15C-60° - [Hydraulic pipe assembly (straight)8 2 H=3500
14 271528520165 % (1) 8-L3410-15C-60° - [Hydraulic pipe assembly (straight)8 2 H=3700
14 271528520166 % (#)8-13710-15C-60° — |Hydraulic pipe assembly (straight)8; 2 H=4000
15 271527521004 |41 & ®20x D 13x41.5 Shaft sleeve ® 20 ® x13 x41.5 1
16 271527521003 i O 74x46 (L) Pulley ®74 x46 (dual slot) 1
17 910100300055 3% 4£GB5783-M12x55-8. 8 Bolt GB5783-M12x55-8.8 1
18 910400500008 7 S 4 # GB93-12 Spring washers GB93-12 1
19 910400100008 - # B GB97. 1-12-200HV Plain washers GB97.1-12-200HV 1
20 272328520002 Bl & Fixing plate 1
21 271530520103 [ %4k Mounting plate 1
22 272042510001 MF 3 SR Side shifter assembly (linkage) 1
BT % (BB A E WI1%)/SIDE SHIFTER AND PIPING (two—stage full free mast)
F5/NO 2#0/SN 1 #%/Name Name H*E/QTY| %i%/Remark
1 910100300022 3% 4+GB5783-M8x20-8. 8 Bolt GB5783-M8x20-8.8 4
Ma 2 910400500006 7 5% # [ GB93-8 Spring washers GB93-8 4
X—Eﬁ; 3 910400100006 -4 [ GB97. 1-8-200HV Plain washers GB97.1-8-200HV 4
. 4 271528511001 % (Z5%) Four-way valve assembly 1
,,\#ﬂ' 5 271528520161 & (71) 8-L2010-1SC-60° - [Hydraulic pipe assembly (straight)8 2 H=2500
5 271528520170 % (1) 8-L2310-15C-60° - [Hydraulic pipe assembly (straight)8 2 H=2700
5 271528520162 % (1) 8-12610-1SC-60° - [Hydraulic pipe assembly (straight)8 2 H=3000
5 271528520163 % (1) 8-L2910-15C-60° - [Hydraulic pipe assembly (straight)8 2 H=3300
10 == 5 271528520164 % (1) 8-13210-15C-60° - [Hydraulic pipe assembly (straight)8 2 H=3500
5 271528520165 % (1) 8-L3410-15C-60° - [Hydraulic pipe assembly (straight)8 2 H=3700
A -1 5 271528520166 % (1) 8-L3710-15C-60° - [Hydraulic pipe assembly (straight)8 2 H=4000
6 910100300055 $F4-GB5783-M12x55-8. 8 Bolt GB5783-M12x55-8.8 1
™. ,@ 7 910400500008 3¢ 3% H [ GB93-12 Spring washers GB93-12 1




8 910400100008 -F-# & GB97. 1-12-200HV Plain washers GB97.1-12-200HV 1
9 271527521004 |4 & ©20x D 13x41.5 Shaft sleeve ® 20 ® x13 x41.5 1
10 271527521003 4 © 74x46 (UAE) Pulley ¢74x46(double groove) 1
1 272329010111 P F AT A (Z9%) L=495 Inner guide groove welding L=495 1 H=2500
11 272329010112 P F AR 7 & (Z5%) L=595 Inner guide groove welding L=595 1 H=2700
11 272329010113 P F AT A (Z9%) L=745 Inner guide groove welding L=745 1 H=3000
11 272329010114 7§ AR 7 & (Z5%) L=895 Inner guide groove welding L=895 1 H=3300
1 272329010115 P F AT A (Z9%) L=995 Inner guide groove welding L=995 1 H=3500
11 272329010116 | F48IF & (Z5)L=1095 Inner guide groove welding L=1095| 1 H=3700
1 272329010117 P F AN A (Z9%) L=1245 Inner guide groove welding L=1245, 1 H=4000
12 271530520103 [% F#i Mounting plate 1
13 271544021302 AR Double pipe clamp 3
14 271544021303 EM Cover Plate 3
15 910400500005 7% % H [ GB93-6 Spring washers GB93-6 3
16 910100300013 3% #-GB5783-M6x30-8. 8 Bolt GB5783-M6x30-8.8 3
17 271528510101 |4 S 4li4541L=570 Outer guide groove welding L=570 1 H=2500
17 271528510102 |4+ G442 41=670 Outer guide groove welding L=670 1 H=2700
17 271528510103 |4 F 4R 41L=820 Outer guide groove welding L=820 1 H=3000
17 271528510104 |4M G442 £1=970 Outer guide groove welding L=970 1 H=3300
BT % (BB A E WI12)/SIDE SHIFTER AND PIPING (two—stage full free mast)
F5/NO 2#0/SN 1 #%/Name me H*E/QTY| %i%/Remark
17 271528510105 |41 SHif2 4L=1070 e S groove ey 1 H=3500
As 17 271528510106 |4 G4 &4L=1170 e, Joue groove ey 1 H=3700
W‘v’d . 17 271528510107 |J-HifE &4 L=1370 OUTET Tgumegroove T wemgT H=4000
‘%i 18 910200200059 $%4TGB70. 1-M8x30-8. 8 Screws GB70.1-M8x30-8.8 1
19 19 910300100006 3% #-GB6170-M8-10 Nuts GB6170-M8-10 1
m “\,&ﬁ 20 271528520151 R E E % (A1) 8-L1900-1SC-60° Hydraulic pipe assembly (straight)8 2 H=2500
20 271528520152 i (1) 8-12000-1SC-60° Hydraulic pipe assembly (straight)8: 2 H=2700
20 271528520153 i % (3)8-L2130-1SC-60° Hydraulic pipe assembly (straight)8: 2 H=3000
— 20 271528520154 (1) 8-12300-1SC-60° Hydraulic pipe assembly (straight)8: 2 H=3300
A0 20 271528520155 (#.) 8-L2400-1SC-60° Hydraulic pipe assembly (straight)8 2 H=3500
8 20 271528520156 (1) 8-12500-1SC-60° Hydraulic pipe assembly (straight)8: 2 H=3700
i 17-f- 20 271528520157 m (1) 8-L2620-1SC-60° Hydraulic pipe assembly (straight)8 2 H=4000
L
H-20
-
o
i
|
1
il
(|
L 15 18
e
1—2—3\2
FEHEdE (—B A2 BaW) /Short [ift cylinder (two—stage full free mast)
F5/NO 2#0/SN 1 #%/Name Name H*E/QTY| %i%/Remark
271543518001 | ihiiL(M)(H=2500) Oil cylinder (M) ©76 xP63 x497 1 H=2500
271543518002 [3fifir(M)(H=2700) Oil cylinder (M) ® 76 x®63x597 1 H=2700
271543518003 | ihiiL(M)(H=3000) Oil cylinder (M) ® 76 x®63 x747 1 H=3000
A 271543518004 [ 3iliiL(M)(H=3300) Oil cylinder (M) ® 76 xP63 x897 1 H=3300
271543518005 |l (M)(H=3500) Oil cylinder (M)® 76 xP63 x997 1 H=3500
271543518006 |3fifir(M)(H=3700) Oil cylinder (M) ® 76 x®63 x1097 1 H=3700
271543518007 jih i (M)(H=4000) Qil cylinder (M) ® 76 x$63 x1247 1 H=4000
271543515002 HETHBE % LH1044-75 Lifting chain LH1044-75 2 H=2000
272343515001 HEFHHESRLH1044-73 Lifting chain LH1044-73 2 H=2500




} NI 7 A 271544515001 I HERLH1044-77 Lifting chain LH1044-77 2 H=2700
I B 271544515002 | F-HESRLH1044-81 Lifting chain LH1044-81 2 H=3000
} s } 272344515002  |#2FHE5:LH1044-85 Lifting chain LH1044-85 2 H=3300
; ! 271544515005 |2 F+555%LH1044-89 Lifting chain LH1044-89 2 H=3500
N | 271544515006  |#2F555:LH1044-93 Lifting chain LH1044-93 2 H=3700
} } R 272343515002 |#EF-HE5RLH1044-97 Lifting chain LH1044-97 2 H=4000
} [ C 271598510002 | @ HH{-AE B4 (rh A L) Seal repair kit (middle cylinder) 1 £%5/Inc1.2.9.11.1
i B 1 A ik Shaft with 40 x 50 x 6 _11 1
! LT 2 A 1 DH40 x 48 x 5 x 6.5 1
5 | i//n 3 A P Lo Built-in cylinder head 1
[ S 4 A A ELL Built-in cylinder 1
} 5\\<L | < A2 5 A 147 53X63X3 53 x63x3 block slice 1
T 6 A TR The bottom right 1
7 A WG IEAT The piston rod 1
5‘_2:‘2% 8 A i 9E The piston 1
o 9 A R IA58X63X13 Bearing ring 58 x63x13 1
10 A N Hi7&40X44X20 Steel back bearing 40X44X20 1
11 A o’ O-rings D68X3. 1 1
12 A FLA S Hole with 53 * 63 * 6 _11 1
13 940800600004 | #1441 f+d80 Holding hoop assembly ®80 1
14 271544520003  |HERCHR Sprocket Rack 1
15 271544520002 [8ERRE Sprocket washers 5
16 940200500014 |46 Hi7£780307-DI0XP35X21 Sprocket  bearings _ 780307- 1
FaTEhir (—Z 2 B%W) /Short [ift cylinder (two-stage full free mast)
F5/NO 2#0/SN 1 #%/Name Name H*E/QTY| %i%/Remark
17 271544520001 HERCHH Sprocket pin shaft 1
18 910401300018 |4l i M 42| GBB94.1-35 Shaft with elastic retaining ring 2
19 910400100008 | 2 EIGB97.1-12-200HV Plain washers GB97.1-12-200HV 1
20 910400500008 | FEHBEGBI3-12 Spring washers GB93-12 1
21 910100400009 |#2##:GB5786-M12x1.25x25-8.8 Bolt GB5786-M12x1.25x25-8.8 1
I
gy Lo A
I - |
e
! 1
[N |
l } 7
| | 4
] E
I
W
NE
M -~
A ¢
L
=~ 19
20
21
i (L2 Ad) /Lift cylinder (two—stage full free mast)
F5/NO 2#0/SN 1 #%/Name Name H*E/QTY| %i%/Remark
A B 271543516001 | Oil cylinder (R) ® 40 x®30 x1245 | i iL(R)(H=2500) 1 H=2500
271543516002 | Oil cylinder (R) ® 40 x®30 x1345 | i1 (R)(H=2700) 1 H=2700
[ A 271543516003 [Oil cylinder (R) ® 40 x30 x1495 __ [ifi i (R)(H=3000) 1 H=3000
S N— ﬁf e ””‘} A 271543516004 | Oil cylinder (R) ® 40 x$30 x1645 I T (R)(H=3300) 1 H=3300
| b T \Q | 271543516005 | Oil cylinder (R) ® 40 x®30 x1745 | i iL(R)(H=3500) 1 H=3500




§f. & e 271543516006 ] Oil cylinder (R) ® 40 x®30 x1845 | AL(R)(H=3700) 1 H=3700
4 6 4 271543516007 | Oil cylinder (R) ® 40 x30 x1995 |3l iL(R)(H=4000) 1 H=4000
7 312 7 3 271543517001 | Oil cylinder (L) ® 40 x®30 x1245 i (L)(H=2500) 1 H=2500
8 271543517002  [Oil cylinder (L) ® 40 x®30 x1345 jih L (L)(H=2700) 1 H=2700
] 8 271543517003  [Oil cylinder (L) ® 40 x®30 x1495 JiL(L)(H=3000) 1 H=3000
10 _ 9 = - B 271543517004  [Oil cylinder (L) ® 40 x®30 x1645 ji L (L)(H=3300) 1 H=3300
- @l 10 i A 271543517005 | Oil cylinder (L) ® 40 x®30 x1745 i (L)(H=3500) 1 H=3500
11 | | 271543517006 | Oil cylinder (L) ® 40 x®30 x1845 | jii4L(L)(H=3700) 1 H=3700
I l 1 271543517007  [Oil cylinder (L) ® 40 x®30 x1995 Ji L (L)(H=4000) 1 H=4000

1 A Cylinder block HARYN 2

I ! s I 2 A Hexagon socket head screw A 7S 1 TR R: SR AT 2

| i 3 A Combination gasket iR A | 2

I I 4 A Shaft seal 30 x40x6 £+ 30X40X6 2

5 A DH30X38X5 DH30X38X5 2

% | 6 A Retaining ring 48 2

| I 7 A Cylinder head flas 2

| | 8 A Steel back bearing 30X34X25 Tl 30X34X25 2

% | 9 A 0O-rings D45X3. 1 Ol 2

| | 10 A Retaining ring 48 2

| } 11 A Right the piston rod i SR 1

| | 12 A Supporting ring for bore 35X40X10 | L 3 7&K #£35X40X10 2

I | 13 A The left cylinder joint e ek 1

.8 | 2.8 I g 14 A O-ring rubber O E 1

\% | Y \% ] 15 A Left the piston rod JENETERE 1

] — 16 A Steel body Rk 1

A 271598510003  |Seal repair kit (lifting cylinder) FEHE I AT 2 EH 409 12T
HXE (=42 8§ HI1%)/FORK ARM CARRIER (three-stage full free mast)
A 5/N0 S55/SN 4 #r/Name Name K E/QTY| %i%/Remark

1 271540511001 1598 52 47 4 (825x878) Shelf welding (825x878) 1

2 910100300050 3% 4£GB5783-M12x30-8. 8 Bolt GB5783 M12x30-8.8 4

a 3 910400500008 7 S 4 # GB93-12 Spring washer GB93-12 4

4 910400100008 -4 B GB97. 1-12-200HV The flat washer GB97.1-12-200 HV 4

5 271538013001 RAREES(ZRLAHITR) Fork rack (three-stage full free| 1

6 940200300003 4R 4% ©70. 6-range=43.5-47.5 |Composite roller ©70.6- 4

7 910401300018 4 ) 7 b 45 [ GB894. 1-35 Axis with elastic catch GB894.1-35 4

i

5

I Yl

e —

A}

=3

L~
[

ke
6

3

7

NM%E (=44 HIi15) /MAST (three-stage full free mast)

B

SRA4/SN

| % #&/Name

Name

[2F/QTY] % iz/Remark

[£%5/No]
[ 1]

910100300009

|#%1£6B5783-M6x12-8. 8

| Bolt GB5783-M6x12-8.8

2




e

ﬂ\ll\ 2 910400500005 |3 3k # [€GB93-6 Spring washer GB93-6 2
s 3 910400100005 -F-# [ GB97. 1-6~200HV The flat washer GB97.1-6-200HV 2
4 920200300003 5 FF % RZ-15GW2S-B3 Microswitch RZ-15GW2S-B3 1
5 272344511008 SRS 3600 Outer mast 3600 1 H=3600
5 272344511001 ST AR IFA 4000 Outer mast 4000 1 H=4000
5 272344511002 [SF1ZRJF 4 4350 Outer mast 4350 1 H=4350
5 272344511003 SIS F A 4500 Outer mast 4500 1 H=4500
5 272344511004 [SF11%JF 4 4800 Outer mast 4800 1 H=4800
5 272344511005 ST 44 5000 Outer mast 5000 1 H=5000
6 272344010002 i H b © 20x55 With trunnion ®20x55 2
7 910400100006 -4 [ GB97. 1-8-200HV The flat washer GB97.1-8-200HV 16
8 910400500006 |7 3t # [HGB93-8 Spring washer GB93-8 16
9 910100300022 #%#-GB5783-M8x20-8. 8 Bolt GB5783-M8x20-8.8 12
10 910100300056 3% 4£GB5783-M12x60-8. 8 Bolt GB5783-M12x60-8.8 4
11 910400500008 | 5% # [ GB93-12 Spring washer GB93-12 4
12 910400100008 “F-# & GB97. 1-12-200HV The flat washer GB97.1-12-200HV 2
13 272344021008 REEEXE Door frame fixed pin shaft 2
14 272344021080 @t 5 £ © 30x © 38x25 Wear-resistant sleeve 4
15 A St bl Butter mouth 2
16 272344021006 15 47 # Shields 1
17 272344513008 PITRES 3600 Middle mast 3600 1 H=3600
17 272344513001 | 1124 & 4000 Middle mast 4000 1 H=4000
17 272344513002 WIS 4350 Middle mast 4350 1 H=4350
17 272344513003 | 'F 112244 4500 Middle mast 4500 1 H=4500
17 272344513004 W4 4A 4800 Middle mast 4800 1 H=4800
17 272344513005 T4 4A 5000 Middle mast 5000 1 H=5000
18 940200300001 454 ©70-range=43. 5-47.5 Composite roller ® 70 = 43.5-47.5 8
18 940200300003 4% ©70. 6-range=43.5-47.5 [Composite roller ® 70.6 = 43.5- 8
19 910401300018 #h JA) 7 b 45 (£ GB894. 1-35 Axis with elastic catch GB894.1-35 8
20 272344512008 717142 1% 43600 Inner mast 3600 1 H=3600
20 272344512001 7171 22 4% 4-4000 Inner mast 4000 1 H=4000
MR (=454 8 HI18R) /MAST (three-stage full free mast)
A 5/N0 S55/SN 4 #r/Name Name ¥E/QTY| %-ii/Remark
20 272344512002 717 22 4% 44350 Inner mast 4350 1 H=4350
m\% 20 272344512003 717142 1% 44500 Inner mast 4500 1 H=4500
N 20 272344512004 717 22 4% 44800 Inner mast 4800 1 H=4800
20 272344512005 717142 1% 45000 Inner mast 5000 1 H=5000




2 E%R (=82 HWIT4E) /LIFTING PIPEING (three-stage full free mast)

A 5/N0 S55/SN 4 #r/Name Name ¥E/QTY| %-ii/Remark
1 271544029005 |4 3~ (&) 10-M20x1. 5-M18x1.5-60° _ |Joint (straight)10-M20x1.5-] 1
2 272344519001 R B (E) Hydraulic steel tube assembly (left) 1
1%0 3 272344029002 "R (90° )12-1500-28C-60° [Hydraulic tube assembly (90°)12- 1
\@%2 4 272344529002 i %, () 10-L285-1SC-60° Hydraulic tube assembly 10-L285- 1
3 5 272344519003 ’ Hydraulic steel tube assembly 1
6 271598520002  |F5 IR Explosion-proof valve 1
‘ 7 272344519002 ] Hydraulic steel tube assembly 1
8 951000100003 & RYGE®L L5 Hose Clamp 1
: o 9 910400500005 7 5% H [ GB93-6 Spring Washer GB93-6 4
= 10 910200200036 #Z4TGB70. 1-M6x20-8. 8 Screw GB70.1-M6x20-8.8 4
3 11 272344519002 |#E & () Steel tube assembly (Main) 1
12 254144520040 323K (1) 10-M22x1. 5-M18x1. 5-60° Joint (straight)10-M22x1.5- 1
é 13 255044520132 i K Tubing clamp 3
Il 14 910100300022 | ###:GB5783-M8x20-8. 8 Bolt GB5783-M8x20-8.8 2
L 15 910400500006 7 S 4 [ GB93-8 Spring Washer GB93-8 2
ol 16 910100500006  |*¥#2GB31. 1-M20x90-8.8 Bolt GB31.1-M20x90-8.8 2
I 17 271544529005 | % (£) Mounting plate (main) 1
[ i 18 272344519102 A& (#)12-12870-25C-60°  |Hydraulic tube assembly 12-L2870 1 H=4000
i I 18 281244519103 & (3L) 12-13080-25C-60° Hydraulic tube assembly 12-L3080} 1 H=4350
[ 4 18 254144520042 (#)12-13150-25C-60° _|Hydraulic tube assembly 12-L3150 1 H=4500
\'tﬁ' 18 271544529107 A& (1) 12-L3360-2SC-60° Hydraulic tube assembly 12-L3360)| 1 H=4800
18 272344519103 A% (1) 12-13570-2SC-60° Hydraulic tube assembly 12-L.3570 1 H=5000
19 271544529004 |4 ©84x18 (£ 4¥) Pulley ®84x18(single) 1
20 255036020007 At £ ©20X O 13x19 Bush ®20X®13x19 1
21 910400100008 -F-# & GB97. 1-12-200HV Washer GB97.1-12-200HV 1
22 910400500008 3¢ 3% H [ GB93-12 Spring washer GB93-12 1
23 910100300052 3% 4-GB5783-M12x40-8. 8 Bolt GB5783-M12x40-8.8 1
(ZZ £ B H11%)/Side shifter and pipeline instal lation(three—stage full free mast)
A 5/N0 S55/SN 4 #r/Name Name ¥E/QTY| %-ii/Remark
272327520002 )&(E)g_ngoo_1 SC-60° Hydraulic tube assembly (straight) 8 - L3800-1 2 H=4000
271529020155 & () 8-13910-18C-60° Hydraulic tube assembly (straight) 8 - L3910-1 2 H=4350
1 271527520004 (1) 8-L4000-15C-60° Hydraulic tube assembly (straight) 8 - L4000-1 2 H=4500
271527520005 & () 8-1L4200-18C-60° Hydraulic tube assembly (straight) 8 - L4200-1 2 H=4800
271527520006 A% (1) 8-L4400-1SC-60° Hydraulic tube assembly (straight) 8 - L4400-1 2 H=5000
2 271530520104 | 54x38( LAl Pulley ® x38 54 (single slot) 1
3 271530520105 |#1£020xP13x33 Bushing ® ® x33 13 x 20 1
4 910400100008 | F#GB97.1-12-200HV The flat washer GB97.1-12-200 HV 2
5 910400500008 |5 # [ GB93-12 Spring washer GB93-12 1
6 910100300055 | 4% GB5783-M12x55-8.8 Bolt GB5783 M12x55-8.8 1
7 271530520102 | JB/ [ e B Hose clamp 1
8 271544001101 | WLk Double pipe clamp 5
9 910400100006  |*F*#[EGB97.1-8-200HV The flat washer GB97.1-8-200 HV 7
10 910400500006 | 3% 4 |GB93-8 Spring washer GB93-8 7
11 910100300023 | ###2GB5783-M8x25-8.8 Bolt GB5783 M8x25-8.8 7
271530520151 % (#)8-L1990-1SC-60° Hydraulic tube assembly (straight) 8-L1990- 2 H=24000
271530520152 A% (1) 8-L2050-1SC-60° Hydrauiic tube assembly (straight) 8-12050- 2 H=4350
12 271530520153 (#)8-12140-1SC-60° Hydraulic tube assembly (straight) 8-L2140- 2 H=4500
271530520154 A% (1) 8-L2240-1SC-60° Hydrauiic tube assembly (straight) 8-12240- 2 H=4800
271530520155 (#) 8-12340-1SC-60° Hydraulic tube assembly (straight) 8-L2340- 2 H=5000
13 271530511001 Jk (=) Hydraulic steel tube assembly 1
14 271530520103 Mounting plate 1
15 271527521003 |4 D74x46(%U#) Pulley ® x46 74 (dual slot) 3
16 271530520106 |+ E®20xP13x41 Bushing ® ® x41 13 x 20 1
17 910100300056 |42 GB5783-M12x60-8.8 Bolt GB5783 M12x60-8.8 1
18 272042510001 |l 4§ & s(55h) Side shifter assembly (linkage) 1
19 910800100001 |0 [&-199.5x1.8 O-ring - internal 9.5x1.8 2




BB AEZ% (=24 A HI1%)/SIDE SHIFTER AND PIPING (three-stage full free mast)
F5/NO 2#0/SN 1 #%/Name Name H*E/QTY| %i%/Remark
1 910100100056 3% 4£GB5782-M12x90-8. 8 Bolt GB5782-M12x90-8.8 1
910400500008 3 5% H [ GB93-12 Spring Washer GB93-12 2
\ 3 910400100008 - # B GB97. 1-12-200HV Flat Washer GB97.1-12-200HV 2
% 4 254130520016 |4 % ©20x ® 13x43 Bushing ®20x®d13x43 1
1§ 5 271527521003 |7 % © 74x46 (ZUE) Pulley $74x46 2
&% 6 910200200038 #%4TGB70. 1-M6x25-8. 8 Screw GB70.1-M6x25-8.8 4
1 ( 7 910400500005 7% % H [ GB93-6 Spring Washer GB93-6 4
1 8 271531020103  |E4& (=41) Pressure Plate (three holes) 4
ﬁ’ 9 271530520102 |B# Bl =% Hose fixing plate 2
10 910400100006 -F-# & GB97. 1-8-200HV Flat Washer GB97.1-8-200HV 8
11 910400500006 7% % # [ GB93-8 Spring Washer GB93-8 10
13— 12 910100300022 3% #-GB5783-M8x20-8. 8 Bolt GB5783-M8x20-8.8 4
13 271531020111 |/ /=% & A& (1) 8-L4300-156-60° __ |Hydraulic tube assembly (straight)] 2 H=4000
13 271531020112 % (1) 8-L4500-1SC-60° Hydraulic tube assembly (straight), 2 H=4350
2, 13 272327520003 (1) 8-14600-1SC-60° Hydraulic tube assembly (straight), 2 H=4500
3 13 271531020114 % (1) 8-L4800-1SC-60° Hydraulic tube assembly (straight), 2 H=4800
% 13 271527520008 A& (#) 8-L5000-1SC-60° Hydraulic tube assembly (straight) 2 H=5000
) 14 271531011001 LAGES) Steel tube assembly (quadruple) 1
15 271530520103 Mounting plate 2
16 271544021302 Pipe clamp 4
17 271544021303 Cover Plate 4
N 18 910400500005 | ## 3t # €GB93-6 Spring Washer GB93-6 4
19 910100300014 3% 4+GB5783-M6x35-8. 8 Bolt GB5783-M6x35-8.8 4
( 20 271530520151 R E E % (L) 8-L2050-1SC-60° Hydraulic tube assembly (straight), 2 H=4000
o 20 271530520152 |: (#)8-L2140-1SC-60° — |Hydraulic tube assembly (straight)] 2 H=4350
11 20 271530520153 | Ak (1) 8-L2240-1SC-60° Hydraulic tube assembly (straight), 2 H=4500
1 % 20 271530520154 (#)8-L2340-1SC-60° - |Hydraulic tube assembly (straight)] 2 H=4800
?"’ Wa 9 20 271530520155 | /& & % & (AL) 8-L2520-1SC-60° Hydraulic tube assembly (straight), 2 H=5000
6! 21 910100300056 3% 4£GB5783-M12x60-8. 8 Bolt GB5783-M12x60-8.8 1
5
B EdHE (=42 B8W) /Short [ift cylinder (three—stage full free mast)
F5/NO 2#0/SN 1 #%/Name Name H*E/QTY| %i%/Remark
271544518001 | fiL(M)(H=4000) Ol cylinder (M) ® 56 x®45 x497 1 H=4000
271544518002 |3iiiL(M)(H=4350) Oil cylinder (M) ® 56 xP45 x597 1 H=4350
A 271544518003 | fiL(M)(H=4500) Ol cylinder (M) ® 56 x®45x 747 1 H=4500
271544518004 | 3L (M)(H=4500) Oil cylinder (M) ® 56 xP45 x897 1 H=4800
271544518005 | fiL(M)(H=5000) Ol cylinder (M) ® 56 x®45 x997 1 H=5000
272344515001 HETHE % LH1044-79 Lifting chain LH1044-79 1 H=4000
A TR £ LH1044-81 Lifting chain LH1044-81 1 H=4350
B 272344515002 HE T % LH1044-85 Lifting chain LH1044-85 1 H=4500
T 272344515006 T2 LH1044-87 Lifting chain LH1044-87 1 H=4800
} NI 7 A 272344515004 HETH5E % LH1044-95 Lifting chain LH1044-95 1 H=5000
S } C 271598510002 | % B PHAEFL AL () fiL) Seal repair kit (middle cylinder) 1 £,%7/Inc1.2.9.11.1
} e ! 1 A BENE] Shaft with 40 x 50 x 6 _11 1
| | 2 A EaEaic) DH40 x 48 x 5 x 6.5 1
bl ! 3 A A E L Built-in cylinder head 1
I | 4 A B LR Built-in cylinder 1
} } A 5 A 1247 53X63X3 53 x63x3 block slice 1
| | é 9 6 A AL The bottom right 1
} } :r;/m 7 A I IEAT The piston rod 1
I | %,/ 8 A THIE The piston 1
} 5 e 9 A 577k 58X63X13 Bearing ring 58 x63x13 1
} B \d" | : i 10 A AT 7K 40X44X20 Steel back bearing 40X44X20 1
I 1 A o fE] O-rings D68X3. 1 1
1 o 12 A JLHEHE Hole with 53 * 63 * 6 _11 1
13 940800600004 HudiE 480 Holding hoop assembly ®80 1
=% 14 271544520003 | 9E36 22 Sprocket Rack 1
21 15 271544520002 | EE Sprocket washers 5
16 940200500014 | #E5H7&K780307-P90XP3I5X21 Sprocket  bearings 780307- 1




17 271544520001 | BEECEH A Sprocket pin shaft 1

18 910401300018 |4k FH Pk 14 I GB8Y4.1-35 Shaft with elastic retaining ring 2

19 910400100008 SE BB GB97.1-12-200HV Plain washers GB97.1-12-200HV 1

20 910400500008 | &R EIGB9I3-12 Spring washers GB93-12 1

21 910100400009 12 $£GB5786-M12x1.25x25-8.8 Bolt GB5786-M12x1.25x25-8.8 1

A mE (Z=H%£EL B d) /Lifting cylinder (three—stage full free mast)
F5/NO 2#0/SN 1 #%/Name Name H*E/QTY| %i%/Remark
271544516001 jih it (H=4000) Oil cylinder ® 35 xP40 x1295 2 H=4000
271544516002 L (H=4350) Qil cylinder ® 35 x40 x1425 2 H=4350
A 271544516003 il it (H=4500) Oil cylinder @ 35 xP40 x1475 2 H=4500
271544516004 L (H=4500) Qil cylinder ® 35 x40 x1575 2 H=4800
1\\é 271544516005 i it (H=5000) Oil cylinder ® 35 xP40 x1625 2 H=5000
2‘;¢ P 274044510028 FE T % LH1034-99 Lifting chain LH1034-99 2 H=4000
37//8 | 272344514001 T4 LH1034-105 Lifting chain LH1034-105 2 H=4350
e px ﬁ B 272344514002 |27 B LH1034-109 Lifting chain LH1034-109 2 H=4500
5 N I 271544514002 T4 LH1034-115 Lifting chain LH1034-115 2 H=4800
6/ 12 é 274044010023 FE T % LH1034-121 Lifting chain LH1034-121 2 H=5000
& C 271598510001 | % BHFEHL (3, (k2 T-ih i) Seal repair kit 2 BT S-0TT-T

1 A DH35 DH35x43x5x6. 5 1

B 2 A 1% /7 35x45x3 Catch 35 x45x3 1

3 A HiHI35 Shaft with 35 x45x6 1

4 A k= Cylinder head 1

5 A O g O-rings D45x3. 1 1

6 A i JEFF The piston rod 1

7 A S spring 1

8 A Buffer core 1

9 A 3 The piston 1

10 A )BT Guide screw 1

g 11 A XK C35X40X14 Bearing ring C35X40X14 1

¥ 13 12 A N cylinder 1

? - . 13 A O[5 o-rings 1

Y 14 14 A [ 45 1)) Explosion-proof valve 1

|




